

9-7/8" Shoe Test Was Valid



Marty Albertin
Geophysical Advisor

- Q. Now, those leak off tests and FITs, the results were higher than the overburden pressure, correct?
- A. **The results of the tests for those -- those two shoes [9 7/8" and 13 5/8" casing] were that the -- we deemed the formation strength to be higher than overburden.**
- Q. Did you believe that those formation strengths tests were incorrect or invalid for any reason?
- A. **We had discussions about it, but after discussions we felt that the -- the tests were valid.**